
   

 
__________________________________________________________________ 

 

U s i n g  D i s i n f e c t e d  T e r t i a r y  
R e c y c l e d  W a t e r  f o r  N o n - D a i r y  

L i v e s t o c k  W a t e r i n g :  
A  H u m a n  a n d  A n i m a l  H e a l t h  

E v a l u a t i o n  f o r  t h e  S t a t e  o f  C a l i f o r n i a  
___________________________________________________________________ 

 

I N D E P E N D E N T  A D V I S O R Y  P A N E L  
F I N A L  R E P O R T   

 

Prepared by: 

NWRI Independent Advisory Panel for the California State Water Resources Control Board 

Robert Poppenga, Nicholas Ashbolt, Andrea Mikolon, Brian Pecson,  

Channah Rock, and David J. Smith 
[...]
                U s i n g  D T R W  f o r  N o n - D a i r y  L i v e s t o c k  W a t e r i n g  |  33  
 

Early versions of the water reuse regulations refer to recycled water as “reclaimed,” or some derivation 

of that term. In 1995, California’s legislature acted to universally replace the term “reclaimed” in all 

California statutes with “recycled,” which is now the correct legal term in California. Because this Panel 

was commissioned by the State Water Board, the term “recycled” and its derivatives are used 

throughout this report, except where the discussion focuses on other jurisdictions that use alternative 

terms. 

Recycled water is defined in Section 13050(n) of the California Water Code as “water which, as a result 

of treatment of waste, is suitable for a direct beneficial use or a controlled use that would not otherwise 

occur and is therefore considered a valuable resource.” The State Water Board permits several different 

recycled water qualities for non-potable uses; the criteria required for these uses is described in Title 22, 

Division 4, Chapter 3 of the California Code of Regulations, which was most recently amended in July 

2016. The recycled water qualities include undisinfected secondary, disinfected secondary-23 (DS23), 

disinfected secondary-2.2 (DS2.2), and DTRW. Quality requirements are summarized in Table 2-2.  

Table 2-2: Requirements for Disinfected Secondary and Disinfected Tertiary Recycled Water 

Water 
Type 

Total 
Coliform, 
7-Day 
Median (per 
100 mL) 

Total 
Coliform, 
30-Day, 1-Day 
Highest  
(per 100 mL) 

Filtration Methods 

Turbidity, 
24-Hour 
Average 
(NTU) 

 
Disinfection Requirements 

DS23 <23 <240 Not required Not 
required 

Not specified, but must meet 
coliform criteria 

DS2.2 2.2 23 Not required Not 
required 

Not specified, but must meet 
coliform criteria 

DTRW 2.2 23* Either (a) natural 
undisturbed soils or a 
bed of filter media; or, 
(b) microfiltration, 
ultrafiltration, 
nanofiltration, or 
reverse osmosis 
membrane 

<2** Either (a) minimum chlorine CT 
of 450 (mg∙min)/L with a modal 
contact time of at least 90 
minutes; or (b) an alternative 
process that removes 99.999-
percent of MS2 phage or 
poliovirus in combination with 
the filtration process 

Source: Titles 22 and 17 California Code of Regulations, State Board, Division of Drinking Water, Recycled Water Regulations, last updated July 
16, 2015. 

*Coliform bacteria cannot exceed an MPN of 23/100 mL in more than one sample in any 30-day period, and no sample can exceed an MPN of 
240 total coliform/100 mL. 

**For water filtered using soil or bed media, the 24-hour average turbidity may not exceed 2 Nephelometric Turbidity Units (NTU) and cannot 
exceed  5 NTU more than 5 percent of the time within a 24-hour period  and may not exceed 10 NTU at any time. For membrane filtration, the 
average may not exceed 0.2 NTU more than 5 percent of the time within a 24-hour period and may not exceed 0.5 NTU at any time. Turbidity 
shall be recorded at intervals of no more than 1.2 hours over a 24-hour period. If the continuous turbidity meter and recorder fail, then grab 
sampling at a minimum frequency of 1.2 hours may be substituted for a period of up to 24 hours. 

Notably, the State Water Board “…considers a properly filtered and disinfected recycled water meeting 

the turbidity performance and coliform requirements outlined in Title 22 to be essentially pathogen 

free” (State Water Board, 2014). 



C h a p t e r  2  |  D T R W  i n  C a l i f o r n i a  

34  | U s i n g  D T R W  f o r  N o n - D a i r y  L i v e s t o c k  W a t e r i n g   

Regulatory Definitions from the California Code of Regulations 

22 CCR § 60301.900: Undisinfected Secondary Recycled Water. This is oxidized wastewater. It is the 

lowest level of r treatment allowed under Title 22 for recycled water. 

22 CCR § 60301.225: Disinfected Secondary-23 Recycled Water (DS23). DS23 is produced from 

secondary wastewater effluent that is oxidized and disinfected. Median concentration of total coliform 

bacteria in the disinfected effluent cannot exceed a most probable number (MPN) of 23 per 100 

milliliters (mL) using the bacteriological results of the last 7 days for which analyses have been 

completed. Further, the number of total coliform bacteria cannot exceed an MPN of 240 per 100 mL in 

more than one sample in any 30-day period. 

22 CCR § 60301.220: Disinfected Secondary-2.2 Recycled Water (DS2.2). DS2.2 also is produced from 

secondary wastewater effluent that is oxidized and disinfected; however, the median concentration of 

total coliform bacteria in the disinfected effluent cannot exceed an MPN of 2.2 per 100 mL using the 

bacteriological results of the last 7 days for which analyses have been completed. Further, the number 

of total coliform bacteria in DS2.2 cannot exceed an MPN of 23 per 100 mL in more than one sample in 

any 30-day period. This water is suitable for some types of irrigation and other uses where there is 

minimal human contact with the recycled water. 

22 CCR § 60301.230: Disinfected Tertiary Recycled Water (DTRW). DTRW is the highest level of 

treatment required by Title 22 for nonpotable uses of recycled water. The secondary wastewater 

effluent is filtered according to the requirements of Title 22, Section 60301.320 and then disinfected so 

that it meets the following criteria: 

(a) The filtered wastewater has been disinfected by either: (1) A chlorine disinfection process 

following filtration that provides a CT value (the product of total chlorine residual and modal 

contact time measured at the same point) of not less than 450 milligram-minutes per liter at all 

times with a modal contact time of at least 90 minutes, based on peak dry weather design flow; 

or (2) a disinfection process that, when combined with the filtration process, has been 

demonstrated to inactivate and/or remove 5-log ( 99.999 percent) of the plaque forming units 

of F-specific bacteriophage MS2 or polio virus in the wastewater. Given that polio virus is no 

longer allowed to be used, a virus that is at least as resistant to disinfection as polio virus may be 

used for purposes of the demonstration.  

(b) The median concentration of total coliform bacteria measured in the disinfected effluent 

does not exceed an MPN of 2.2 per 100 mL using the bacteriological results of the last 7 days for 

which analyses have been completed and the number of total coliform bacteria does not exceed 

an MPN of 23 per 100 mL in more than one sample in any 30-day period. No sample shall exceed 

an MPN of 240 total coliform bacteria per 100 mL. 

For further clarification, the “filtered wastewater” used for DTRW is defined as follows: 

22 CCR §60301.320: Filtered wastewater. Oxidized wastewater that meets the criteria in subsection (a) 

or (b):  



C h a p t e r  2  |  D T R W  i n  C a l i f o r n i a  
 

                U s i n g  D T R W  f o r  N o n - D a i r y  L i v e s t o c k  W a t e r i n g  |  35  
 

(a) Has been coagulated and passed through natural undisturbed soils or a bed of filter media 

pursuant to the following:  

(1) At a rate that does not exceed 5 gallons per minute per square foot of surface area in 

mono, dual or mixed media gravity, upflow or pressure filtration systems, or does not 

exceed 2 gallons per minute per square foot of surface area in traveling bridge 

automatic backwash filters; and  

(2) So that the turbidity of the filtered wastewater does not exceed any of the following:  

(A) An average of 2 NTU within a 24-hour period; (B) 5 NTU more than 5 percent 

of the time within a 24-hour period; and (C) 10 NTU at any time.  

(b) Has been passed through a microfiltration, ultrafiltration, nanofiltration, or reverse osmosis 

membrane so that the turbidity of the filtered wastewater does not exceed any of the following:  

(1) 0.2 NTU more than 5 percent of the time within a 24-hour period; and (2) 0.5 NTU at 

any time.  

2.4 Technologies Used to Produce Disinfected Tertiary Recycled Water  

Following secondary treatment, many technologies can be used to produce DTRW. The best method for 

a given site must be determined based on the quality of the source water, intended end use of the 

water, and resources available at the WWTP. In some cases, it may be appropriate to apply multiple 

treatment processes to achieve the required water quality specifications.  

The State Water Board has approved the following to meet the requirements of Title 22: 

1. Filtration technologies: 

o Granular media filters. 

o Natural undisturbed soils. 

o Cloth filters. 

o Non-granular media filters. 

o Microfiltration (MF), ultrafiltration (UF), nanofiltration (NF), and/or reverse osmosis 

(RO) membranes. 

o Other filters and non-polymeric membrane filters. 

2. Disinfection methods: 

o Chloramine disinfection. 

o Free chlorine disinfection. 

o Ozone/peroxide. 

o Pasteurization. 

o Ultraviolet (UV) irradiation. 



C h a p t e r  2  |  D T R W  i n  C a l i f o r n i a  

36  | U s i n g  D T R W  f o r  N o n - D a i r y  L i v e s t o c k  W a t e r i n g   

2.5 Agricultural Uses and Applications of Recycled Water in California 

Over the past 50 years, the State Water Board has expanded the approved uses of recycled water 

beyond irrigating landscapes and agricultural land used for grazing and fodder crops. Now, Title 22 

specifies 43 approved uses for recycled water, including the irrigation of edible crops with DTRW. 

Historically, primary effluent was used to irrigate crops, but that practice is no longer allowed because of 

the high bacteria content of the water (Pettygrove, 2004). Currently, undisinfected secondary effluent, 

which is oxidized wastewater, is approved only for irrigating forage crops and vineyards where the water 

does not come in contact with the edible portion of the crop; food crops that must undergo commercial 

pathogen-destroying processing before being consumed by people; and non-food-bearing trees, nursery 

stock, and sod farms provided there is no irrigation within 14 days before harvesting or access by the 

general public. These restrictions are designed to reduce the risk of human infection.  

Research has demonstrated that recycled water is safe to irrigate salad vegetables and strawberries; an 

11-year analysis by a California water agency found no viruses on samples of crops grown with recycled 

water, and naturally occurring bacteria were equivalent to control samples (Sheikh et al., 1990). In 

addition, a quantitative risk assessment published in 2012 concluded that California’s current 

agricultural water recycling regulations do not measurably increase public health risk and that modifying 

the standards to make them more restrictive will not measurably improve public health. (Cooper, 2012). 

The most recent California Municipal Wastewater Recycling Survey found that 714,000 acre-feet per 

year (AFY) of recycled water was put to beneficial reuse in 2015, and 31 percent (220,000 AF) was used 

for agricultural irrigation. Given that the State Water Board’s Recycled Water Policy aims to increase the 

use of recycled water above 2002 amounts by at least 1 million AFY by 2020, and by 2 million AFY by 

2030, the opportunities to use recycled water for agricultural irrigation are likely to increase. However, it 

is worth noting that agriculture consumes a shrinking portion of total recycled water in California: 

before 2001, approximately 60 percent of recycled water was used for agricultural irrigation and, by the 

2009 survey, that number decreased to 37 percent. This decrease might be attributed to demand by 

other approved uses, as well as the recognition of the value of recycled water. 

2.6 Animals and Animal Operations Affected by Recycled Water in California 

California currently allows the use of recycled water for agricultural practices that affect animals. In Title 

22 CCR Section 60304, in which the regulations for the use of recycled water for irrigation are outlined, 

disinfected secondary-23 recycled water, which is a less stringent water quality criterion than DTRW, can 

be used to irrigate pasture for livestock that produce milk for human consumption.  

A lower standard of recycled water, such as undisinfected secondary, is approved to irrigate fodder, 

fiber, and pasture for animals that do not produce milk for human consumption, as shown in Table 2-3. 



C h a p t e r  2  |  D T R W  i n  C a l i f o r n i a  
 

                U s i n g  D T R W  f o r  N o n - D a i r y  L i v e s t o c k  W a t e r i n g  |  37  
 

Table 2-3: Approved Recycled Water Uses in California that Affect Animals 

Animal Use Title 22 Recycled Water Quality (Minimum) 

Pasture for dairy animals Secondary disinfected (23) 

Pasture for non-dairy animals Secondary (undisinfected) 

Fodder and fiber crops and pasture for non-dairy animals Secondary (undisinfected) 

Seed crops not eaten by people Secondary (undisinfected) 

Publicly accessible impoundments at fish hatcheries Secondary disinfected (2.2) 

Source: Titles 22 and 17 California Code of Regulations, State Board, Division of Drinking Water, Recycled Water Regulations, Last updated July 
16, 2015. 

Although current regulations do not specify that recycled water can be used for livestock watering, 

there is anecdotal evidence that it has and continues to occur across the State. A 1996 report by Black & 

Veatch noted that recycled water has been used since the early 1980s at the California Polytechnic 

Institute at Pomona for livestock watering and for wash down and irrigating feed pastures. Further, “…it 

was reported that Cal Poly has not experienced any health problems with animals” (B&V, 1996). More 

recently, a reporter for the Press Democrat quoted a dairy rancher who had been “filling drinking 

troughs with treated wastewater for years.” The rancher restricted its use to young cows that are not 

producing milk, based on his understanding of the regulation (Moore, 2014). In addition, a fact sheet 

distributed by the University of California Cooperative Extension Sustainable Irrigation Project lists 

“livestock drinking water” as a legal use of DTRW.17 Repeated efforts to contact the author of the fact 

sheet were unsuccessful; therefore, it is unknown if the C Cooperative Extension service is aware of 

other California livestock producers who are using DTWR for this purpose.  

2.7 Summary of Use of Disinfected Tertiary Recycled Water Use in California 

In summary, DTRW is California’s highest required standard of treated wastewater that is intended for 

non-potable use. DTRW is suitable for a number of beneficial uses that may offset the use of drinking 

water sources like groundwater and imported water for agricultural irrigation, which accounts for 80 

percent of consumptive water use in the State. Recycled water has become increasingly important to 

communities seeking to develop local, drought-proof water supplies, and its use will continue to 

increase as required by state mandates to conserve potable water and increase the use of recycled 

water.  

  

                                                           
 
17 Available at the University of California Extension website at http://cesonoma.ucdavis.edu/files/27168.pdf  

http://cesonoma.ucdavis.edu/files/27168.pdf


C h a p t e r  2  |  D T R W  i n  C a l i f o r n i a  

38  | U s i n g  D T R W  f o r  N o n - D a i r y  L i v e s t o c k  W a t e r i n g   

2.8 References  

Anderson, P., N. Denslow, J.E. Drewes, A. Olivieri, D. Schlenk, and S. Snyder (2010). Final Report: Monitoring Strategies for 
Chemicals of Emerging Concern (CECs) in Recycled Water. Recommendations of a Science Advisory Panel. State Water 
Resources Control Board, Sacramento, CA. 

Black & Veatch (1996). Los Angeles Zoo Recycled Water Feasibility Study. Final report prepared for the City of Los Angeles 
Department of Water and Power). Black & Veatch, Los Angeles, CA. 